
 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K
 

APPENDIX K:  SEDIMENT MANAGEMENT AND 
SUPERNATANT TREATMENT COST ESTIMATES 

 

 
 

Prepared for: 

 

HONEYWELL 
101 Columbia Road 

P.O. Box 2105 
Morristown, NJ  07962 

 

 

 

Prepared by: 

PARSONS 

290 Elwood Davis Road, Suite 312 
Liverpool, New York 13088 

(315) 451-9560  Fax  (315) 451-9570 

 

 

 

November 2004 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

TABLE OF CONTENTS 

Page 

SECTION K.1  DREDGING/SEDIMENT MANAGEMENT SYSTEMS ........... K.1-1 

SECTION K.2  ON-SITE SEDIMENT MANAGEMENT .................................... K.2-1 
[...]
calculate the total transportation cost considering haul distance along with the cost of 
infrastructure and loading to compare costs on a common basis. 

Table K.17 shows the estimated transportation and disposal costs for disposal facilities 
known to have direct rail offloading capabilities.  The quoted cost for rail transport to Pine 
Avenue Landfill was higher than the estimated trucking cost.  The estimated costs for 
transportation and disposal at the EQ-Wayne Disposal Inc. facility in Belleville, Michigan, and at 
the Lee County Landfill in Bishopville, South Carolina, are comparable to trucking and disposal 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.3-8 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

to one of the three local facilities, and comparable to the Hudson River PCBs Project.  However, 
the rail costs do not include the cost of the rail infrastructure requirements.  With these additional 
costs, the two lowest overall cost transportation and disposal options remain trucking to two 
local facilities. 

K.3.4  SUMMARY OF OFF-SITE SEDIMENT MANAGEMENT 

Table K.18 presents a summary of the costs for off-site management via Option 2 – 
Mechanical Dredging and Off-site Disposal of the dredged sediments for the four volumes 
evaluated: 100,000 CY, 500,00 CY, 1,000,000 CY, and 10,000,000 CY.  Dredging durations 
associated with these four volumes are also provided in the table. 

Table K.19 presents a summary of the costs for off-site management via Option 4 – 
Hydraulic Dredging and Off-site Disposal of the dredged sediments for the four volumes 
evaluated: 100,000 CY, 500,00 CY, 1,000,000 CY, and 10,000,000 CY. Dredging durations 
associated with these four volumes are also provided in the table. 

Table K.20 compares the total costs for sediment management for Option 2 versus Option 4.  
For the example volumes between 100,000 and 1,000,000 cubic yards, Option 2 is the most cost-
effective dredging and sediment management combination for off-site disposal.  Costs for 
Options 2 and 4 become closer on a percentage basis with increasing dredged volume.   

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.3-9 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

SECTION K.4 
 

SUPERNATANT TREATMENT FOR THE ON-SITE  
MANAGEMENT OPTION 

This section describes the cost of treatment of supernatant resulting from on-site 
consolidation of sediments in a SCA.  This evaluation considers five levels of treatment.   

K.4.1  INFLUENT FLOW RATES 

For the one-dredge scenario (100,000 CY, on-site SCA), the average dredge work day 
(16 hr) dredging rate is 150 CY per hour, based on a one-dredge crew.  As presented in 
Table K.1, the amount of water in the slurry per CY of sediment dredged is estimated at 
1,295 gallons per CY. Therefore, the one-dredge scenario generates approximately 
3,109,000 gallons of water per day. 

For the two-dredge scenarios (500,000 and 1,000,000 CY, on-site SCA), the average dredge 
work day (16 hr) dredging rate is 300 CY per hour, based on a two-dredge crew.  As presented in 
Table K.1, the amount of water in the slurry per CY of sediment dredged is estimated at 
1,295 gallons per CY. Therefore, the two-dredge scenario generates approximately 
6,218,000 gallons of water per day. 

For the four-dredge scenario (10,000,000 CY, on-site SCA), the average dredge work day 
(16 hr) dredging rate is 600 CY per hour, based on a four-dredge crew.  As presented in 
Table K.1, the amount of water in the slurry per CY of sediment dredged is estimated at 
1,295 gallons per CY. Therefore, the four-dredge scenario generates approximately 
12,435,000 gallons of water per day. 

The water treatment options discussed below were evaluated for a flow rate of 4,500 gpm to 
be treated on a 24-hour basis, or a daily capacity of 6,480,000 gallons.  For the four-dredge 
(10,000,000 CY) scenario, the 4,500 gpm treatment systems presented in the estimates must be 
sized up by a factor of two to a 9,000 gpm system capable of treating 12,960,000 gallons per day.  
The six-tenths rule, a commonly-used industry standard that incorporates the efficiency of size, 
was used to calculate the cost of constructing this system.  The rule applies an exponential six-
tenths (0.60) to the multiple of increased flow, in this case 2.0, to yield a cost factor for the 
expanded system, in this case 1.52.  This calculation is valid for the capital costs only. 

K.4.2  SUPERNATANT WATER TREATMENT OPTIONS 

The five considered treatment levels/options are described below.  The actual treatment train 
will be based on information collected during pre-design sampling and treatability testing and 
established effluent limits. 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.4-1 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

Option A: Primary Treatment: This treatment consists of primary solids removal in a SCA.  
Details regarding a SCA are provided in Section K.2 of this appendix.  Cost information 
is not included for this treatment option. 

Option B: Enhanced Primary Treatment: This treatment train consists of primary treatment 
plus addition of flocculant and clarification for further suspended solids removal.  

Option C: Enhanced Primary Treatment with Multimedia Filtration:  This treatment train 
consists of enhanced primary treatment plus multimedia filtration for further suspended 
solids removal and partial volatile organic compounds (VOCs) removal.  

Option D: Advanced Treatment: This treatment train consists of enhanced primary treatment 
with multimedia filtration plus air stripping and granular activated carbon (GAC) 
treatment for additional VOC removal.  This option would include pH adjustment for 
chemical precipitation prior to the flocculation/clarification process to maximize mercury 
removal.  Evaluation of an advanced treatment option in the pre-design treatability testing 
stage will include consideration of the sulfide precipitation method, as well as other 
mercury removal technologies. 

Option E: Enhanced Primary Treatment Plus Organics Removal:  This treatment option is 
focused on practical achievement of organics removal.  The treatment train consists of 
enhanced primary treatment plus GAC treatment for additional VOC removal.  Option E 
would provide a level of anticipated effluent quality between Options C and D.  
However, for clarity, this option is not shown between Options C and D as Options A 
through D build sequentially on a common treatment train. 

The following subsections describe the process configuration and unit sizing and treatment 
efficiencies.   

K.4.3  PROCESS CONFIGURATION AND UNIT SIZING 

The supernatant water treatment system is designed to operate at 4,500 gpm continuous flow 
for 24 hours a day.  Two treatment trains, each sized for 2,250 gpm, are proposed for all five 
options to treat this flow.  Each of the proposed treatment steps are discussed below in more 
detail. 

SCA (all options):  SCA requirements are described in Section K.2 of this appendix.  The 
SCA is designed with sufficient capacity to allow a detention time of 36 hours, which would 
allow heavier solids to settle out.  The SCA would also act as an equalization basin.   

Tanks and Pumps (all options):  Several storage and pumping steps are envisioned, as 
provided in the process schematic.  However, the actual number of these steps cannot be 
determined until a hydraulic profile is developed, which would depend on the topography of that 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.4-2 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

area.  In general, centrifugal pumps are assumed for the liquid service, and positive displacement 
type pumps (e.g., diaphragm pumps) are assumed for solids service. 

Rapid Mix Tank/Flocculator (Options B, C, D, and E):  A flocculation/clarification step 
following the initial solids removal would remove finer particulates and other insoluble 
particulates.  The flocculation step is often accomplished in a secondary settling basin 
constructed within a SCA.  This configuration would be evaluated during SCA design.  
However, for this evaluation and cost estimate, it is assumed that a coagulant and a flocculant 
would be added at the rapid mix/flocculator tank.  The chemical addition is intended to flocculate 
colloidal solids and finer particulates in the secondary clarifier following rapid mixing and 
flocculation.   

In the advanced treatment option (Option D), a pH adjustment step was included prior to 
rapid mixing to raise pH to the level where soluble metals (including mercury) would form an 
insoluble hydroxide that can be precipitated for additional removal.   

Secondary Clarifier (Options B, C, D, and E):  As noted above, secondary clarification 
may be performed in a secondary basin within the SCA.  However for this cost estimate, flocs 
generated via the previous step would be settled using an inclined plate clarifier.  The inclined 
plate clarifier would be sized between 0.25 gpm/ft2 and 0.5 gpm/ft2 hydraulic loading rates.  
Removed solids would be returned to the SCA. 

Multimedia Filters (Options C and D):  Filtration would be included to further remove 
particulates.  Multimedia filters, which incorporate activated carbon, are recommended to 
facilitate removal of VOCs, total suspended solids (TSS), and mercury in a single step.  Two 
units operating in parallel would allow continuous operation during backwashing.  The 
multimedia filters would provide some adsorption of the organic compounds, although not to the 
degree provided by carbon absorption vessels. 

Air Stripper (Option D):  The effluent from the filters would be stripped for further 
removal of the VOCs.  No information is available on the expected influent ammonia 
concentrations in the samples that were provided as representative samples.  For this conceptual 
design, it is assumed that ammonia treatment would not be required, and also that treatment of 
the stripper off-gases would not be required.  This is based on the assumption that the Syracuse 
area is not a non-attainment area for VOCs.  

GAC Adsorption (Options D and E):  These units are included for additional VOC and 
mercury removal.  Two units would be operated in parallel to allow continuous operation during 
change out.  Each unit would consist of two 10-ft diameter adsorbers, each containing 
approximately 10,000 pounds of GAC.  It is expected that the media inside the units would need 
to be changed once a year.   

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.4-3 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

Option E – Enhanced Primary Treatment plus Organics Removal may need a sand filter 
ahead of GAC adsorption.  This filtration process is not included in the cost estimate for this 
process. 

Final Effluent Discharge (All Options):  Two final effluent holding tanks are provided.  In 
case any off-specification water is produced, one of the two tanks can be used as a holding tank 
to recycle the water back to the front of the plant for further treatment.  It is assumed that no pH 
adjustment of the final effluent would be needed, as the effluent pH is expected to be less than 9. 

Site Preparation and Area Paving (All Options):  It is assumed that the plant would be 
located at a field site, so the entire area would be paved.  The process units would be skid 
mounted and would be above grade; hence the area paving would provide secondary 
containment by means of berms.  It is assumed that no contamination would be encountered 
during site preparation and excavation that would require any special handling or disposal.  Any 
required clearing or grubbing is assumed to be addressed in the construction of the SCA. 

Electrical and Instrumentation (All Options):  It is assumed that power would be 
available in the proposed plant area and that a new substation would not be required.  The level 
of instrumentation could vary greatly, depending on client preference and the need to control the 
process.  It is assumed that the instrumentation required would be consistent with a normal 
wastewater treatment facility, with a combination of field-mounted and locally controlled 
instruments and some remote capabilities.   

K.4.4  SUPERNATANT WATER TREATMENT COSTS 
Capital costs associated with construction of the supernatant water treatment systems are 

presented in Tables K.21 through 24.  These costs were developed by scaling up 2,000 gpm 
systems to 4,500 gpm systems using the six-tenths rule (see Subsection K.4.1).  In developing 
these costs, Parsons used vendor quotes for major equipment items, estimating guides, and 
professional judgment based on design and construction of similar systems for line items such as 
piping, electrical, and instrumentation.  In addition to an internal review of the proposed 
treatment options and cost estimates, Parsons had O’Brien & Gere Engineers, Inc. of East 
Syracuse review the information. 

The capital costs for the 9,000 gpm treatment system (for the 10,000,000 CY volume 
scenario) were estimated by applying the sixth-tenths rule to the 4,500 gpm system construction 
costs.  Operating costs for the water treatment systems are provided in Table K.25.   

A major cost element for the operation of the advanced treatment system is the caustic to 
raise the pH for metals precipitation.  If metals removal to this level is not required, the operating 
cost for the advanced treatment system would be significantly reduced.  

Table K.26 presents a summary of supernatant treatment costs, including construction and 
operating costs.   

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.4-4 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

SECTION K.5 
 

SEDIMENT MANAGEMENT COST SUMMARY 

Table K.27 presents a summary of the estimated sediment management costs for options 1 
(Hydraulic Dredging and On-site Consolidation in an SCA), 2 (Mechanical Dredging and Off-
site Disposal), and 4 (Hydraulic Dredging and Off-site Disposal).  Option 3 was demonstrated to 
be not cost effective in Section K2.5.2.  Option 1 is the most cost-effective sediment 
management option. 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.5-1 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

SECTION K.6 
 

REFERENCES  

Harrington Engineering and Construction, Inc.  2003.  2002 Settling Study, Onondaga Lake.  
Chesterton, Indiana. 

U.S. Army Corps of Engineers.  1987.  Engineering and Design – Confined Disposal of Dredged 
Material.  Publication EM 1110-2-5027, CECW-EH-D. 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

K.6-1 



 
ONONDAGA LAKE FEASIBILITY STUDY

APPENDIX K

 

P:\Honeywell -SYR\741627\NOV FINAL FS\Appendix K\Appendix K 11-30-04.DOC Parsons 
November 30, 2004 

 

 

APPENDIX K 
 

TABLES 

 



Honeywell ONONDAGA LAKE FEASIBILITY STUDY
APPENDIX K

Parameter Unit Value

Water Content In Situ 100.0% Input from Settling Study
Gs of Solids 2.48 Input from Settling Study
Ps of Slurry (Ws / Wt) 10.0% Assumed Input
Dredge Size in 14 Assumed Input
Pumping Velocity fps 10 Assumed Input
Efficiency of Dredging 70% Assumed Input
Slurry Volume Rate gpm 4,798 Unit Conversion
Slurry Volume Rate w/efficiency factor gpm 3,358 Slurry Volume Rate * Efficiency
Slurry Volume Rate cf/hr 38,485 Area * Velocity
Slurry Density pcf 66.4 Function of Gs of solids and Ps of Slurry
Slurry Mass Rate lb/hr 2,553,840 Flow Rate in CF/HR * Density

Solids Mass Rate lb/hr 255,384 Slurry Mass Rate * Ps
Solids Volume Rate cf/hr 1,650 Unit Conversion
Solids Volume Rate ga/hr 12,344 Unit Conversion